Remittance Advice Details (RAD)
remit cd300
Codes and Messages:  300 – 399
1


Code/Message
300 – 310

300
Acute level was billed; TAR (Treatment Authorization Request) does not authorize an acute level of care.


301
Kaiser denial is incomplete; resubmit with required Kaiser denial documentation.


302
Another procedure with an assistant surgeon modifier has been previously paid for the same recipient on the same date of service.


304
Accommodation code must be billed with the appropriate admit type/procedure code.


305
This drug/medical supply/procedure should be billed under the listed code.


306
Recipient not eligible for Medi-Cal benefits without complete denial of coverage letter from American General.


307
CMSP (County Medical Services Program) recipients cannot be billed under contract facility ID number; resubmit with non-contract provider ID number.


308
The Eligibility File indicates a possible recipient SOC (Share of Cost).  Please resubmit your claim with a copy of the ID card.


Billing Tip:
Other acceptable documentation:  MC-177-S-AM.


309
The recipient information does not match the Eligibility File.  Please contact the recipient’s county welfare office to validate eligibility.


310
Non-emergency CMSP (County Medical Services Program) services are not payable for aid code “50” recipients.

311 – 319
Code/Message

311
Recipient is not eligible for Medi-Cal benefits without complete denial coverage statement from PHP/HMO (Prepaid Health Plan/Health Maintenance Organization).


312
This label is unreadable or has the incorrect number of digits.  Please resubmit claim with a valid label.


313
Oxygen tanks in excess of two per month (30 days) require a valid TAR (Treatment Authorization Request).  

314
Recipient is not eligible for the month of service billed.



Billing Tip:
Verify that the recipient has a SOC (Share of Cost) and is eligible for the month of service.

315
The recipient information submitted on the claim does not match with eligibility information on file for this person. 



Billing Tip:
Verify the name, sex code and date of birth of recipient.

316
Facility provider number is required.  Resubmit with facility provider number.


317
LTC Physician Re-certification is missing.


318
Provider number is not found on Provider Master File.  Contact DHCS (Department of Health Care Services) Provider Enrollment.


319
Provider billing error.  Second unilateral procedure is not payable when billed twice in place of bilateral procedure codes.


Code/Message
320 – 329

320
Modifier AG is not valid for second/bilateral multiple surgeries.  Please resubmit with correct modifier.


321
Modifier 80 is not valid for multiple surgeries.  Please resubmit with modifier 99.


322
The anesthesia modifier billed on this claim is inappropriate.  Please resubmit with modifier 
ZG.


323
Procedure is billed with incorrect modifier.  Resubmit with modifier 99.


324
Procedure is billed with incorrect modifier.  Resubmit with modifier 50.


325
Procedure is billed with incorrect modifier.  Resubmit with modifier 51.


326
Another procedure with a primary surgeon modifier has been previously paid for the same recipient on the same date of service.


Billing Tip:
Verify procedure code and modifier on claim.


327
LTC Physician Re-certification is invalid.   Please resubmit with a valid re-certification.


328
Another procedure with an anesthesia modifier has been previously paid for the same recipient on the same date of service.


Billing Tip:
Verify procedure code and modifier on claim.


329
TAR (Treatment Authorization Request) Control Number is invalid and claim cannot be processed via electronic billing.

330 – 336
Code/Message

330
Provider type is invalid for claim type.  Resubmit with correct claim form or provider number.


331
Physician’s statement section of the hysterectomy consent form is not complete.


Billing Tip:
Refer to the Hysterectomy and Sterilization sections in the appropriate 
Part 2 manual for instructions to complete this form.


332
Recipient is not eligible for Medi-Cal benefits without complete denial of coverage letter from Blue Cross.


333
Accommodation code billed was not found on Provider Master File.  Contact DHCS (Department of Health Care Services) Provider Enrollment.


Billing Tip:
•
Verify accommodation code(s) on claim is correct.

· Refer to the Provider Guidelines section of this manual for Provider Enrollment’s phone number.


334
Valid rate not on file for claim period of service.  Contact the DHCS (Department of Health Care Services) Provider Enrollment.


Billing Tip:
•
Verify dates of service on claim are correct.

· Verify accommodation code(s) on claim are correct.

· Refer to the Provider Guidelines section of this manual for Provider Enrollment’s phone number.


335
CMSP (County Medical Services Program) recipients are not eligible for Medicare crossover benefits.  Contact the recipient’s county eligibility office.


336
Procedure/category of service/diagnosis is not a benefit of CMSP (County Medical Services Program).


Code/Message
337 – 344

337
Eligible for Medi-Cal Long Term Care and related benefits, with the exception of acute inpatient services.


Billing Tip:
Refer to the County Medical Services Program (CMSP) section of this
manual for billing guidelines.

338
The recipient is not eligible for Medi-Cal benefits.  Contact the recipient’s CMSP (County Medical Services Program) county eligibility office.


Billing Tip:
•
Attach a copy of the CMSP or Medi-Cal card or POE label for the month of service billed. 

· Refer to the County Medical Services Program (CMSP) section of this manual for billing guidelines.


339
Refractive component is processed via tape-to-tape; payment is denied.


340
“Through” date of service overlaps the CMSP contract effective date.  This claim must be split-billed; resubmit.


341
Units of service billed exceed the TAR (Treatment Authorization Request) authorized days.  Please resubmit with a new TAR Control Number.


342
Multiple accommodation charges may be billed on one claim but only one per discharge accommodation code is payable for each hospital discharge.


343
Unlisted and “By Report” DME (Durable Medical Equipment) requires manufacturer’s name, catalog (model) number, and copy of manufacturer’s catalog page showing suggested retail (i.e., list) price.


344
Units of service billed exceed the TAR authorized days due to per case/per diem combined billing; please resubmit with new TAR Control Number.

345 – 352
Code/Message

345
Facility ID number on the claim does not match provider ID number on the TAR.  Resubmit with correct provider ID number.


346
Provider number on claim does not match provider number on the TAR (Treatment Authorization Request).  Resubmit with new TAR.


347
The facility provider number is not on the Provider Master File or is not an inpatient hospital provider number.


Billing Tip:
•
Verify inpatient facility type code “11” or “12” is appropriate.

· Verify facility provider number.


348
The procedure billed is not payable in the contracting facility for the date of service billed.  Contact the facility.



Billing Tip:
Verify with contracting facility that the procedure code and/or modifier billed is in the contracted facility rate.


349
Admit date is within contract effective dates.  Resubmit with contracting provider ID number.


350
Admit date is prior to contract effective date.  Resubmit with non-contracting provider ID number.


351
Additional benefits are not warranted per Medi-Cal regulations.


352
Unlisted and “By Report” codes require description of services.


Code/Message
353 – 356

353
Unlisted medical supplies and certain “By Report” procedures require manufacturer’s name, catalog (item) number and a copy of manufacturer’s catalog page (or supplier’s invoice) showing wholesale price.


Billing Tip:
●
Verify the invoice/catalog page submitted:

–
Is attached

–
Matches the procedures/supplies billed

–
Is a copy of the original (not highlighted or altered)

–
Matches the recipient and dates of service being billed, if appropriate

–
Check if the date of invoice is after the date of service on the claim

· The following items are examples requiring an invoice to determine payment:

–
Unlisted drugs

–
Unlisted medical supplies

–
Organ procurements

–
Unlisted vision appliances

–
Vaccines

–
Air ambulance claims

· Refer to the program policy section of the manual for the procedures/
supplies requiring an invoice.


354
The submitted CCS (California Children Services) authorization is invalid.


355
Recipient is not eligible for Medi-Cal benefits without complete denial of coverage letter from Blue Shield.


356
Line item is denied.  Tax is not payable.

357 – 364
Code/Message

357
Wrong modifier was used in billing.


Billing Tip: 
•
Verify:

–
Procedure code

–
Modifier

· Refer to the Modifiers and Modifiers:  Approved List sections in the 

appropriate Part 2 manual for billing guidelines.


358
Unlisted ambulance services require manufacturer’s or supplier’s invoice showing wholesale price.


359
Hearing aid repairs are not payable without a copy of the repair facility invoice cost attached to the claim.  Hearing aid purchases are not payable without the one-unit wholesale/ acquisition cost attached to the claim.


360
Allowance for postage and handling for repairs is payable only during the guarantee period.


361
These services were already approved by Medicare.  Line item bill only Medicare
non-covered services.


Billing Tip:
Resubmit the claim as a Medicare/Medi-Cal crossover claim even if the entire amount was applied to the deductible or there is a coinsurance on the claim.  See billing instructions for crossover claims in the appropriate Part 2 manual.


362
Procedure number billed is not an authorized Medi-Cal procedure code.


363
This item is not payable for patients in nursing home.


364
The item billed can only be purchased.


Code/Message
365 – 374

365
The item billed can only be rented.


366
Originally paid at the lowest of MAIC, EAC, MAC, or charge to the general public.


367
Denied – RTD signature is missing/not original.


368
Provider type is not acceptable for the Place of Service.


369
Medical transportation requires Emergency Statement or TAR (Treatment Authorization Request).


Billing Tip:
Refer to the Medical Transportation – Ground section of the Allied Health Provider Manual for billing guidelines.


370
Adjustment requires additional information.


371
Line detail crossover submitted incorrectly on Medi-Cal claim; submit only copy of Medicare claim and EOMB (Explanation of Medicare Benefits) to Crossover Unit, P.O. Box 15700, Sacramento, CA  95852-1700.


372
This crossover must be billed with line-specific information.  Please resubmit with line item information.


373
Non-emergency services are not payable for limited service 200% recipients.


Billing Tip:
Refer to the Percent Programs section of this manual for billing guidelines.


374
Non-emergency services are not payable for limited service 133% recipients.


Billing Tip:
Refer to the Percent Programs section of this manual for billing guidelines.

375 – 384
Code/Message

375
EOMB is not attached.  Bill Medicare.


376
Billed procedure code does not match TAR procedure code.  New claim and/or TAR is required.


Billing Tip:
When billing for supply code 9999A, determine whether the TAR is a “drug” TAR or an “other” TAR.  For “drug” TARs, use the Pharmacy Claim Form (30-1).  For “other” TARs, use the CMS-1500 claim form.  Refer to the 30-1 and CMS-1500 claim completion sections of the appropriate Part 2 manuals for additional information.


377
This admission requires a TAR or a valid surgical procedure code.


378
Reimbursement information on this claim does not balance.


379
This procedure/material falls within the six-month follow-up period and is not payable.


380
All services billed on this claim are denied due to the lack of prior authorization for a DME item.


381
Payment for this procedure has been included in a previously paid procedure for same date of service.  No additional payment is warranted.  


382
You have inquired about the wrong line number of the CCN (Claim Control Number).  Please resubmit with the corrected CCN.


383
This is an incorrect format when requesting a tracer.


384
This is an incorrect format used for “from-through” billing.

Code/Message

385 – 395

385
Our records show that this claim was in suspense at the time of inquiry.  Please inquire only on paid or denied claims.


386
Two pairs of single vision lenses in lieu of multifocals require appropriate justification.


387
Plastic lenses require appropriate justification.


388
Bifocals for recipients under 38 years old require documentation.


389
Documentation does not establish the medical necessity for procedure/appliance billed.


390
Please bill CCS (California Children Services).  This service is not a benefit of the 



Medi-Cal program.


391
Provider Master File shows rendering provider number/license number as suspended or deceased.


392
Rendering provider number/license number is not on the Provider Master File.  Contact rendering provider to verify number.


393
Death information for this beneficiary must be corrected by the SSA (Social Security Administration).  Refer beneficiary to SSA.


394
This is a treatment period procedure that requires “from-through” billing.


395
This is a Medicare non-covered benefit.  Rebill Medi-Cal on an original claim form except for aid code “80”, QMB (Qualified Medicare Beneficiary Program) recipients.

396 – 399
Code/Message

396
Administrative days cannot be billed with any other accommodation codes.


397
Medicare residuals cannot be billed with non-covered/denied Medicare services.


398
Recipient is on restricted services.  An approved TAR (Treatment Authorization Request)
or emergency statement is required.


Billing Tip:
Refer to the Eligibility:  Service Restrictions section in this manual for
billing guidelines.


399
Refractive component was processed via tape-to-tape.  Payment is denied.
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